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Cyclic Shear Test Summary

Shear Strain (%)

Number of Cycles

Device: CSS Dry Density (kg/m3): 1914
Specimen ID: B19_TP2 Relative Density (%): 64%
Test ID: C025 Void Ratio: 0.369
Date of Test: 11/13/2020 Vertical Stress (kPa): 100
Test Performed: JCK Loading Frequency (Hz): 0.100
Test Material: NZ material Number of Cycles to Liq: 6
Cyclic Stress Ratio: 0.15
Sample .
. Dry condition Shear Modulus (kPa):
Preparation: -
Damping (%):
Prepared by: JCK Shear Strain Single Amplitude
Checked by: JCK (%):
Additional Comments:
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Cyclic Shear Test Summary

Device: CSS Dry Density (kg/m3): 1914
Specimen ID: B19 _TP2 Relative Density (%): 64%
Test ID: C025 Void Ratio: 0.369
Date of Test: 11/13/2020 Vertical Stress (kPa): 100
Test Performed: JCK Loading Frequency (Hz): 0.100
Test Material: NZ material Number of Cycles to Liq: 6
Cyclic Stress Ratio: 0.15
Sample . -
. Dry condition Maximum ru: 0.98
Preparation:
Prepared by: JCK
Checked by: JCK
Additional Comments:
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Normalized Effective Vertical Stress Shear Strain (%)
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Excess Pore Pressure Ratio, ru Shear Strain (%)




